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HANGZHOU XILAN GIFTS CO.,LIMITED
RM600 HONGDING BUSINESS BUILDING NO.100 WULIN ROAD, HANGZHOU CHINA

Sample Descriptions : MUGS

Item No.(s) : SK3

Country of Origin : CHINA

Supplier : HANGZHOU XILAN GIFTS CO.,LIMITED

Manufacturer : HANGZHOU XILAN GIFTS CO.,LIMITED

As above test item and its relevant information regarding to the submission are provided and confirmed by the 
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 
reliability or/and integrity accordingly.

************
Sample Receiving Date : Mar 07, 2025

Test Performing Date : Mar 07, 2025 to Mar 14, 2025

Test Performed : Selected test(s) as requested by applicant

Test Result(s) : For further details, please refer to the following page(s)

Test Requirement Conclusion
1 Entry 66 of Regulation (EU) 2016/2235 amending Annex XVII of REACH Regulation 

(EC) No 1907/2006- Bisphenol A See Results

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

—————————————
Joan Huang
Authorized Signatory



Test Report No.: GZHL250300782601CW Date: Mar 14, 2025 Page 2 of  3

*** SGS Ref No.: ENG-CAN25-0044912 ***

Test Result(s): 

Test Part Description：
SN ID Sample No. SGS Sample ID Description
SN1 A1 CAN25-0044912-0001.C001 White plastic(suction nozzle)

SN2 A2 CAN25-0044912-0001.C002 Blue transparent plastic with white 
printing(bag)

Remarks:
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) “-“ = Not Regulated

Entry 66 of Regulation (EU) 2016/2235 amending Annex XVII of REACH Regulation (EC) No 1907/2006- 
Bisphenol A

Test Method: SGS In-house method, analysis was performed by LC-MS.

Test Item(s) CAS No. Limit Unit(s) MDL A1 A2
Bisphenol A(BPA) 80-05-7 200 mg/kg 1.0 ND ND

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.
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Sample Photo:

Product Photo
***End of Report***
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